A4SJEF-RET /RS
Tk B

A45]JE AERIAL WORK PLATFORM PARTS CATALOG

I T % F 5f B E AL F R A F

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




ot 5-Ak 55 Spare parts and services

XF il A ATGF R EALRINL S BrA ok U, A I AR 5 g SN LEC AR AN AR 95 A e 08 18 S UM L% B8 7 st OR 17 S5O O

For the owner of the machines of LGMG,only the spare parts and services of LGMG can make your machine to better maintain the
original features.

JUA I AR B5F g EA LA Re g v s dR it 58 Se DL C HLAR B 2l 1E W BC AR AIX RO AL &8 1 AR AT 4B N 0o IXREA BEORIIE %
AT HR S 1) v BE AN BE A (R A e i o

Only LGMG is able to provide you with the perfect match of pure quality spare parts for your machine and knowledge of professional
maintenance staff.Only in this way it can ensure sustainable high productivity and longer service life.

A45JEF B TAEEEF54 Bt
A45]E AERIAL WORK PLATFORM PARTS CATALOG

2020401 H ZB1AR SELWKFIRI
2020-1 Version 1 Printed 1
kK T £ H ¥ ®B =E N A B 4 FA

LINGONG GROUP JINAN HEAVY MACHINERY CO.,LTD.

bk - hE - LR R T R X R R 2676 5
Add : 2676 Kejia Road, high tech Zone, Jinan City, Shandong Province
Fii%: 86-0531-67601108 Tel : 86-0531-67601108
f&H.: 86-0531-67601108 Fax : 86-0531-67601108
HANMR%: 86-0531-67605016 Web : WWW.LGMG.COM.CN




. W

HI

ALSJET G TAE B 5B, 28 7 A~
R 4R FRmM LTI, DAHEFEAT O R Hp 2 1 %
22, WA P TRV GE SR R R, K3l
ML WA BEAL TR, EIMASEHZ

AKEMZ RGN 7zl T S F AR EE LA
BHLR R NUENLUG A THRENERAE Gl Sa
), RIS, SRFIHHARE,. AEMHA
B A L S @ O BiicE ke |

A KR IEAASIEFRER B mss, HedbbriEfc &
, AISRPAT, ERHIE S RIG L ERG rE BN R A
v B RE . BB SRR T AR BT EALE IR A & M
ui ). PEERM RS, PP ARolE, SR E
MHEIAER R E I S5~ mA—, BAART
AT AOE P e RS, AT AR ) H
AR5

il

I

202041 H

FOREWORD

This parts catalog of A45JE aerial work platform is made for the
convenience of users to use, repair and maintain the machine, which
can be refered in the process of using. It can also help the users to be
familiar with the structure and assembly relation of the machine. Parts
of the engine are showed in details in its structure handbook, which are
no longer contained in the catalog.

The catalog identifies drawings and assembly relations of different
parts according to the system.Components which can not be taken
apart, such as welding parts or riveted assemblies,are marked only by
their code without the list of their consisting parts . The list in the
catalog is arranged in Chinese and English.

This catalog is based on the A45JE standard product, which can be a
reference for the other nonstandard products, for more information,
please consult LGMG, the local dealer or LinGong website. With the
advancement of technology, we will keep on improving the product, so
some content in the catalog may be inconsistent with the future
products, which will not notice the users. When ordering the spare
parts, please be kindly inform us the manufacturing date and serial
number of the machine.

THE COMPILER
2020.1






B. IXZIHFAR4 Axle system

B0400-2504000289.51A HIMFE AL

Front aXle ..............................................................................

B0401-2504000206.B A5 AZE &1t

Plate ...................................................................................

B0402-2504000205.B Lk H%EE 4

Plate ...................................................................................

B0500-2505000127.S1A fatfE Ak

Rear aXle ...............................................................................

D. JE#& RS Chassis system
D0700-2516001021.S JEAL MK

Chassis .................................................................................

D0800-2518000064.8 HLMByH4E M

Battery and Oll bOX Slde ................................................................

D0801-2518000060.B1D 72 HLIAFE MK

Left battery bOX assembly ...............................................................

D0802-2518000063.B1D A7 HLHAH Bk

nght battery bOX aSSembly ..............................................................

H ®¥HZ&4% Swing system
H1400-2523000001.B1D #& EAK

Turntable assembly ......................................................................

H1500-2525000001.B1C [EIEEHLI MK

B3 CONTENTS



2 A
SWANG SYSEEM «+ -+ - @ oot 39
H1600-2528000012.5 ALE
COUNEETWELGRE + -+ -+ o s oot ettt et 34
I. B=HM Cover accessory
I1700-2529000034.S1B (L
COVET BECESSOLY « «+ rtt et ettt e 38
I1701-2529000146.B1C /& EERE
LEEE COVET ASSEMDLY  « c ctr et ettt e et et 40
I1702-2529000145.B1A 5 EEHE
RIGRE COVET GSSEMDLY -« « cctr e m et et e et 42
J. BZRXR4 Boom system
J1800-2522000001.B1D HZEEAK
o 16
J1801-2522000067.S1B & R
FOldlng arm assembly .................................................................... 48
J1802-2522000068.B1C {H4aRE M,
T 59
J2400-2527000030.B1C /IME R AL
BOOM COMPONENES « + + « +  + * t ettt e et ettt 54
J2401-2524000002.B TFEFEEEMH
Llnk Span ............................................................................... 58

J2402-2527000031.B _&EHIEA4




LANK SPAN - -+ o r ot 60
J2000-2527000001.B1B R4
N 62

K. &L Platform assembly
K2100-2521004170.S FHEK

Platform assemble ....................................................................... 66
K2101-2521003978.S1A F-HHEZR G
FLAIE « *  * + @ o e ettt et e e e e e e e e e e e e e e 70
K2100-2521004171.S1A B KRR
SUPPOTE -+ + + n ot 79

L. #REARS Hydraulic system
L2200-2510000001.B1A W&IEIHEE 2R

OG1 LAMK -« v oot 76
1L2300-2507000401.S1A F7ERE R

Driver hydraulic @SSEMbLy <« cr o rrrrt ettt 78
12300-4120704841 HE[AyHL

SEEET CyLANAET «  «c o r et 80
1L2300-4120704841006 JHELZAEHE
P 82
L0700-4120703559 MBEHLE A 4HBO01IFOB30064

D 84

1L2400-2508000036.B1D Z5FHIE &R



4 CoMmB
Hydraulic LifEing SYSEEM -« crrrrrrr ettt e 90
1.2401-2508000037.B1H FREARHETRE M K

Primatry LAiFE @SSEMDLY -« c v r e 92
L2400-4120703873 ZRIEFHF I STA0612R4G38C00

VALU@ -+« v e 94
L2402-2508000038.B1G =R M4 K ik

EXE@NSION ASSEMDLY -« « -t tc et 96
1.2400-4120705132 {45 FA7RIST4921

VALU@ « « c e e e 98
1.2400-4120703561 gL

CYLANAET «+ o oo m et 100
L2400-4120703561001 JHIELEEM4E1040610B200-SKO01

SEAL KAL +« v vttt e e 102
1.2403-2508000039.B1D LAEFETE B

P1atform Level SLave @SSEMDLY - <« rr ot et 104
12400-4120001537 FAFMEL

CYLANAEL -« + ot ot 106
L2400-4120001537001 JHELEEMHE1045013B301-SKO01

KL+ s s e et n et et e e e 108
1.2404-2508000040.B1H HiAEARHER A A

SECONAATY Lift ASSEMILY -« r et e et 110

L2400-4120703873 MRV iRSTA0612R4G38C00




Valve ................................................................................... 112
1.2400-4120001536 mIEARIE T

CYLANAET «« + o c ot ot ettt 114
L2400-4120001536001 JH#LAEFE1040914B103-SK01
P 116
L2500-2509000026.S1C [HIEERIE B

TUrNEabler TOtate ASSEMDLY - <« c rrrr et 118
1L2500-4120001432087 [EIFEIRE] S AL Tk i

MOLOT « «  t t e et et e e e e e 122
L2500-4120001432089 [EIFEIRFN L H 525

BLaKE -+« r ettt e e e e e 126
12500-4120703253 3B DIREIRMAST4276-AE0B

VALlUe MANLEOLA -« c cc ottt e e e e 130
L2300-4120001431 K#HE

PUIID + +  « + * & @ttt 132
12300-4120001431001 ZEEHM

REDAAT DOK « + +f vttt 134
1.2300-4120002620 Zh77¥.76800601940

DOWET WIAE * « -« s ot et e m e e e e e e e e e e e e e e 136
L2700-2512000001.B1M F-HEIRIE R

PLALFOLM ASSEMDLY « <+« cr ettt 138

L2700-4120001481 i RJSTA0322R4G14000



L2300-4120705182 KT
Cyllnder ................................................................................

L2300-4120705182001 JHFELEEFE1040610B205-SK01

Klt .....................................................................................
1L2700-4120702960001 MG H;H

Cylinder ................................................................................
L2700-4120001998 #&E F-HEE5h ] E

Jibboom platform rotate manifold ........................................................
M. HSZRS Electric system

M3000-2531000139.S HEHS
Electric assembly .......................................................................

M3100-2532001395.S1A JEHHS
ChaSSiS electric System .................................................................

M3200-2533000501.S1A FHES
Platform electrlcal assembly ............................................................

M3100-4130701606 ZAWATAEREM




B IKZIFRS
AXLE SYSTEM

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




BHF RS

Axle system

BIFFMAER  Front axle

B0400-2504000289.S1a

B0400-2504000289.S1a



5 FHRE
Key Part No.
1 25040002061
2 25040000271
3 4011000082
4 25200000641
5 4015000162
6 25200000491
7 4015010249
8 25040002051
9 25040000341
10 25220000231
11 25040000311
12 4016000127
13 25040000291
14 25040000251
15 25040000351
16 25040000281
17 25040002902
18 4110001430
19 25050000401
20 25040001421
21 25040002923
22 25160000731
Bt RS

Axle system

i A

% [ S84 i

12} GB5783-M10*25EpZn-8.8
Tt
#4[8GB97.1-10EpZn-300HV
HE

14[¥)B4342-38-65Mn
TERE T AR E

%h

41#51.5"%1.75"x1.5"

R84l
FFO45GB91-5*40EpZn-Q235A

Bl

R AR 2 S B
#JH9-14.5-12 ESL-5
HETH 7N IR REM 16 1.5
TR

FL A T Al

BIRE

2

Description

Plate

Pin

Bolt gb5783-m10*25epzn-8.8
Pin

Washer gh97.1-10epzn-300hv
Washer

Retainer ring

Plate

Pin

Bearing

Pin

Split pin

Washer

Stick

Washer

Bearing

Plate

Tyre 9-14.5-12 esl-5
Nut

Adjustment washer
Pipe

Rubber sleeve

REE
Spare parts Y/N

N

Y

e
Qty
1

Remarks



BHF RS

Axle system

AHAREMH  Plate

10

B0401-2504000206.B

B0401-2504000206.B



5 FHRE
Key Part No.
1 4110702246
2 4011000105
3 4015000072
4 4110702247
5 4021010037
6 4021010038
7 25040002021
8 4030100212
9 25040002041
10 4011010762
11 4110702249
12 4110702248
13 4110702250
Bt RS

Axle system

-

o
iy T

1242 GB5783-M8*20EpZn-8.8
4 GB97.1-8EpZn-300HV
Lite

K GB297-30212
REN%H7KGB297-32016
R4 P
#£H#IGB13871.1-FB110*140%12-D
Fit i B

Lite Sy

B

B AR R

FFO44GB91-8*80EpZn-Q235A

2

Description

Plate

Bolt gb5783-m8*20epzn-8.8
Washer gh97.1-8epzn-300hv
Plate

Rolling bearing

Rolling bearing

Plate

Washer

Plate

Bolt

Plate

Nut

Split pingb91-8*80epzn-q235a

11

REE
Spare parts Y/N

Y

Y

e
Qty
1

8

Remarks



BHF RS

Axle system

E¥%REEH  Plate

12

B0402-2504000205.B

B0402-2504000205.B



5 FHRE
Key Part No.
1 4110702246
2 4011000105
3 4015000072
4 4110702247
5 4021010037
6 4021010038
7 25040002021
8 4030100212
9 25040002031
10 4011010762
11 4110702249
12 4110702248
13 4110702250
Bt RS

Axle system

-

o
iy T

1242 GB5783-M8*20EpZn-8.8
4 GB97.1-8EpZn-300HV
Lite

K GB297-30212
REN%H7KGB297-32016
R4 P
#£H#IGB13871.1-FB110*140%12-D
itz ripy

Lite Sy

B

B AR R

FFO44GB91-8*80EpZn-Q235A

2

Description

Plate

Bolt gb5783-m8*20epzn-8.8
Washer gh97.1-8epzn-300hv
Plate

Rolling bearing

Rolling bearing

Plate

Washer

Plate

Bolt

Plate

Nut

Split pingb91-8*80epzn-q235a

13

REE
Spare parts Y/N

Y

Y

e
Qty
1

8

Remarks



BHF RS

Axle system

JEMF S Rear axle

14

B0500-2505000127.51a

B0500-2505000127.S1a



5 FIRF
Key Part No.
1 25050001301
2 4013000033
3 4011000107
4 4015000256
5 4015000162
6 4011000082
7 25200000641
8 4011000048
9 4015000197
10 25050000091
11 4015010249
12 25200000491
13 25040000341
14 25050000131
15 25220000231
16 25050000141
17 4110001430
18 25050000661
19 25040001421
Bt RS

Axle system

Ja MR K

1%.£-GB6170-M8EpZn-8

12} GB5783-M8*30EpZn-8.8

4% GB96.1-8EpZn-300HV

# [ GB97.1-10EpZn-300HV

1242 GB5783-M10*25EpZn-8.8

Tt

124> GB5782-M10*50EpZn-8.8

#4[EGB96.1-10EpZn-300HV

Ji A AR

14 PE]B4342-38-65Mn
P

Hh

JE MR BRAAR
M#E1.5"*1.75"x1.5"
TR

#79-14.5-12 ESL-5
HETH 7S f 8 BES /8-18UNF
TR

2

Description

Plate

Nut gh6170-m8epzn-8

Bolt gb5783-m8*30epzn-8.8

Wsher gh96.1-8epzn-300hv

Washer gh97.1-10epzn-300hv

Bolt gb5783-m10*25epzn-8.8

Pin

Bolt gb5782-m10*50epzn-8.8

Washer gh96.1-10epzn-300hv

Plate

Retainer ring
Washer

Pin

Plate

Bearing

Pad

Tyre 9-14.5-12 esl-5
Nut

Adjustment washer

15

REE
Spare parts Y/N

Y

Y

e
Qty
1

4

18

Remarks






D E#ZZRS
CHASSIS SYSTEM

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




ERRR

Chassis system

Ef LR Chassis

18

D0700-2516001021.8

D0700-2516001021.S



Fe
Key

10

E&RS

FHRZ

Part No.

25160010225
4011000105
4015000256
4014010053

25160001271

25160001301

25160002881

25160001261
4011000950

4013000086

Chassis system

JER IR G

122 GB5783-M8*20EpZn-8.8
H4[5GB96.1-8EpZn-300HV

¥ % £FQC339-M8EpZn-8
IEE=I

SR

FE HL A I 5 A

T ZEAR

1242 GB5783-M20*75EpZn-10.9

12++GB6170-M20EpZn-10

2

Description

Chassis

Bolt gb5783-m8*20epzn-8.8
Wsher gh96.1-8epzn-300hv
Nut

Plate

Plate

Plate

Plate

Bolt gb5783-m20*75epzn-10.9

Nut gh6170-m20epzn-10

19

REE
Spare parts Y/N

Y

Y

HE #HHE
Qty Remarks

16
16

16



ERRR

Chassis system

et TR 7 00

Battery and oil box side

20

D0800-2518000064.B

D0800-2518000064.B



_

25180000601 FE HUMAR S Assembly

z
-

E& RS

Chassis system 21

B

r
]
2
]



ERRR

Chassis system

72 FELJRLAR A AR

Left battery box assembly

22

10—3

D0801-2518000060.B1d

D0801-2518000060.B1d



5 FHRE
Key Part No.
1 25180000571
2 25180000593
3 25180000611
4 4190002249
5 4015000198
6 4011000101
7 4013000028
8 4014010060
9 25180001501
10 25180000511
11 4014010057
12 4190000727
13 25200001871

ERARG

Chassis system

TR

e AR AR A

2 M 2 AR

ML CREF S 5250075)
/8 GB96.1-6EpZn-300HV
1242 GB5783-M6*20EpZn-8.8
1#£+GB6170-M6EpZn-8

¥ F i £:QC339-M10EpZn-8
FHA B A e

LHES

1241 GB70.3-M6*25EpZn-8.8
WPk

RFBE

2

Description

Plate

Welding

Plate

Lock

Washer gh96.1-6epzn-300hv
Bolt gb5783-m6*20epzn-8.8
Nut gb6170-m6epzn-8

Nut

Plate

Bearing

Screw

Bolt

Clip rubber bar

23

REE
Spare parts Y/N

Y

N

e
Qty
1

18

10

Remarks



ERRR

Chassis system

FHIFFA SR Right battery box assembly

24

D0802-2518000063.B1d

D0802-2518000063.B1d



Fe
Key

10
11
12

13

E&RS

EHRT
Part No.

25180000571
25180000561
4015000198
4011000101
4013000028
25180000623
25180000511
4190002250
4190000727
4014010060
25180001501
4014010057

25200001871

Chassis system

TR

5 A 5 AR
H4[5GB96.1-6EpZn-300HV
1242 GB5783-M6*20EpZn-8.8
1 +£+GB6170-M6EpZn-8
AR A

LHES

A CREF S 5E50076)
LUSIZ e

¥ H i £:QC339-M10EpZn-8
FLJR A BR AV B

1247 GB70.3-M6*25EpZn-8.8

RFBE

2

Description

Plate

Plate

Washer gh96.1-6epzn-300hv
Bolt gb5783-m6*20epzn-8.8
Nut gb6170-m6epzn-8
Welding

Bearing

Lock

Bolt

Nut

Plate

Screw

Clip rubber bar

25

REE
Spare parts Y/N

Y

N

HE #HHE

Qty Remarks

18

10






H %8RS
SWING SYSTEM

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




HERG

Swing system

¥ ML Turntable assembly

28

H1400-2523000001.B1d

H1400-2523000001.B1d



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

EERG

EHRT
Part No.

25230000302
4015000197
4011000085
4013000189
4011000081
4014010060
4011000084

25230001211

25230000321
4011000106
4015000256
4013000210

25230001201

25230000252

25230001262

25230001314
4011000082

25230001222
4011000504

25230001271
4011000451

25230000392

Swing system

HE A Sk

4% GB96.1-10EpZn-300HV
12} GB5783-M10*35EpZn-8.8
1% £:GB889.1-M10EpZn-8

12} GB5783-M10*20EpZn-8.8
¥ A i R:QC339-M10EpZn-8
144 GB5783-M10*30EpZn-8.8
BIRE

AL

1242 GB5783-M8*25EpZn-8.8
4B GB96.1-8EpZn-300HV
12£+GB889.1-M8EpZn-8
BERE

P

F RS

TEREER

12+ GB5783-M10*25EpZn-8.8
LR

12+ GB5782-M10*40EpZn-8.8
BAERR

12+ GB5782-M10*45EpZn-8.8

RS

2

Description

Swing system

Washer gh96.1-10epzn-300hv
Bolt gb5783-m10*35epzn-8.8
Nut

Bolt gb5783-m10*20epzn-8.8
Nut

Bolt gb5783-m10*30epzn-8.8
Rubber sleeve

Plate

Bolt gb5783-m8*25epzn-8.8
Wsher gb96.1-8epzn-300hv
Nut gh889.1-m8epzn-8
Rubber sleeve

Plate

Plate

Left mounting plate

Bolt gb5783-m10*25epzn-8.8
Plate

Bolt gb5782-m10*40epzn-8.8
Plate

Bolt gb5782-m10*45epzn-8.8

Block

29

REE
Spare parts Y/N

N

Y

HE #HHE

Qty Remarks

40

25



HERG

Swing system

¥ ML Turntable assembly

30

H1400-2523000001.B1d

H1400-2523000001.B1d



Fe
Key

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

39

EERG

EHRT
Part No.

25230001321
25230000343
25230000202
25230001192
25230000261
4014010067
4013000007
25230000311
25230000292
4011000497
4011000475
4014000135
25230000231
25230000211
25230000223
25230000281

25230001301

Swing system

LM

TR

FEPR

R

& E AR

1247 GB70.3-M10*35EpZn-8.8
1% RkGB6170-M10EpZn-8

A

[RAT 4

1242 GB5782-M10*65EpZn-8.8
1##:GB16674-M10*30EpZn-8.8

24T GB70.1-M10*40EpZn-8.8

AR
E
PR
R
BATF I B

2

Description

Mounting plate

Block

Plate

Block

Plate

Screw

Nut gb6170-m10epzn-8

Rob

Pin

Bolt gb5782-m10*65epzn-8.8
Bolt gb16674-m10*30epzn-8.8
Screw gb70.1-m10*40epzn-8.8
Plate

Plate

Plate

Cushion

Bellows

31

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



HERG

Swing system

EIFEHMERR  Swing system

w N

11057
ikl

B ?j@@ Pes
<5

32

H1500-2525000001.B1c

H1500-2525000001.B1c



Fe
Key

10
11
12
13

14

EERG

EHRT
Part No.

4015000181
4011000577
4011000824
25250000071
4030000065
4015000188
4013000190
25250000021
25250000031
4110001391
4013000189
4015000197
4011000084

4030100127

Swing system

48 GB97.1-16EpZn-300HV
1242 GB5782-M16*100EpZn-10.9
1 #:GB5782-M16*70EpZn-10.9
[EXSS

IMARJB7940.1-M10*1

4% GB96.1-14EpZn-300HV

1% RkGB6173-M14*1.5EpZn-05
ARk

LM

[F%% 37 7K QWB342.227Z6

1% RGB889.1-M10EpZn-8

4% GB96.1-10EpZn-300HV
1242 GB5783-M10*30EpZn-8.8

TR A

2

Description

Washer gh97.1-16epzn-300hv
Bolt gb5782-m16*100epzn-10.9
Bolt gb5782-m16*70epzn-10.9
Joint

Grease cup jb7940.1-m10*1
Washer gh96.1-14epzn-300hv
Nut gb6173-m14*1.5epzn-05
Joint

Plate

Roller swing

Nut

Washer gh96.1-10epzn-300hv
Bolt gb5783-m10*30epzn-8.8

Lubricating pipe

33

REE
Spare parts Y/N

Y

Y

HE #HHE

Qty Remarks

40

24

16



w4 A% é\\

Swing system 34 LGMG

BlE Counterweight

H1600-2528000012.S

H1600-2528000012.S



1 25280000132 BlH Counterweight Y 1

w

4011000584 12 #2GB5782-M30*300-10.9 Bolt

<
-

®ERG

Swing system 35

B

r
]
2
]






1 BEHME
COVER ACCESSORY

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




e u i

Cover accessory

B Cover accessory

38

11700-2529000034.S1b

11700-2529000034.51b



iaz2 EHRE B2y REEAF BE £
Key Part No. Description Spare parts Y/N Qty Remarks

1 25290001461 Je AR Left cover assembly N 1

3 4015000198 #[GB96.1-6EpZn-300HV Washer gh96.1-6epzn-300hv Y 24

]|

5 25290001451 AR AR Right cover assembly N 1

~

4013010248 12 £}GB889.1-M4EpZn-8 Nut

<
o)}

A
Bt
_H'.
=
_H'.
B>

Cover accessory 39 LGM



e u i

Cover accessory

EEREER

Left cover assembly

40

11701-2529000146.B1c

11701-2529000146.B1c



5 FIRF
Key Part No.
1 25290004051
2 25290001472
3 4011000276
4 4015000198
5 4013000211
6 4011000298
7 4015000256
8 4013000210
9 4014000113
10 4190002605
11 25290002381
12 25290000331
13 4014000087
14 4015000302
15 4013010248
16 4110000028
17 25290002721
18 4016000137
19 4016000107
20 25290002731
B B

Cover accessory

Bk

12} GB5783-M6*25EpZn-8.8
48 GB96.1-6EpZn-300HV
1% FGB889.1-M6EpZn-8
1242 GB5782-M8*45EpZn-8.8
4B GB96.1-8EpZn-300HV
12£+GB889.1-M8EpZn-8
147 GB70.1-M8*25EpZn-8.8
466315

TEHENT

N 5

147 GB818-M4*16EpZn-4.8
4B GB96.1-4EpZn-300HV
12F+GB889.1-M4EpZn-8
BRI

RN

4% GB882-B5*40EpZn-35
FFO44GB91-1.6*16EpZn-Q235A

LR

2

Description

Left cover

Hinge

Bolt gb5783-m6*25epzn-8.8
Washer gh96.1-6epzn-300hv
Nut gb889.1-m6epzn-8
Bolt gb5782-m8*45epzn-8.8
Wsher gbh96.1-8epzn-300hv
Nut gh889.1-m8epzn-8
Screw gb70.1-m8*25epzn-8.8
Handle

Left rob

Rob

Bolt gh818-m4*16epzn-4.8
Washer gh96.1-4epzn-300hv
Nut

Rubber hook

Plate

Pin

Cotter pin gb91-1.6*16epzn-q235a

Plate

41

REE
Spare parts Y/N

Y

Y

e
Qty

10
20

10

Remarks



e u i

Cover accessory 42

HEFER  Right cover assembly

11702-2529000145.B1a

11702-2529000145.B1a



5 FHRE
Key Part No.
1 25290001221
2 4011000415
3 4015000072
4 4013000210
5 25290001472
6 4011000276
7 4015000198
8 4013000211
9 25290000321
10 4190002605
11 4014000113
12 4014000087
13 4015000302
14 4013010248
15 4016000107
16 4016000137
17 25290002731
18 25290002721
19 4110000028
B B

Cover accessory

FHEE

1242 GB5782-M8*55EpZn-8.8
4 GB97.1-8EpZn-300HV
1% £:GB889.1-M8EpZn-8
B

1242 GB5783-M6*25EpZn-8.8
4B GB96.1-6EpZn-300HV
12£+GB889.1-M6EpZn-8
HENF

466315

147 GB70.1-M8*25EpZn-8.8
24T GB818-M4*16EpZn-4.8
48 GB96.1-4EpZn-300HV

1 F}GB889.1-M4EpZn-8

FFO4GB91-1.6*16EpZn-Q235A

4% GB882-B5*40EpZn-35
LHER

ERIEAN

BRI

2

Description

Housing

Bolt gb5782-m8*55epzn-8.8
Washer gh97.1-8epzn-300hv
Nut gh889.1-m8epzn-8
Hinge

Bolt gb5783-m6*25epzn-8.8
Washer gh96.1-6epzn-300hv
Nut gb889.1-m6epzn-8
Rob

Handle

Screw gb70.1-m8*25epzn-8.8
Bolt gh818-m4*16epzn-4.8
Washer gh96.1-4epzn-300hv
Nut

Cotter pin gb91-1.6*16epzn-q235a
Pin

Plate

Plate

Rubber hook

43

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks






] BRRG
BOOM SYSTEM

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




CESX

Boom system

LN Boom components

46

J1800-2522000001.B1d

J1800-2522000001.B1d



Fe
Key

10
11
12
13
14
15
16
17
18
19

20

BRRG

EHRT
Part No.

25220000671
25220001021
25200001351
25220001031
25220001041
4011000082
4015000197
4011000080
25220000681
25220015301
4011000081
25220003091
25220000611
4011000089
4015000168
25220001071
4015000162
25200000641
25220003101

25220001061

Boom system

1242 GB5783-M10*25EpZn-8.8
48 GB96.1-10EpZn-300HV
1242 GB5783-M10*16EpZn-8.8
(GE= P53

E RIS

144 GB5783-M10*20EpZn-8.8
L

e

1% GB5783-M12*30EpZn-8.8
#48/GB97.1-12EpZn-300HV
175 " x9.25 "
#48/GB97.1-10EpZn-300HV
e

R Kk

1.75 " x11.88 "

2

Description

Boom components

Cover

Clip rubber bar

Cover

Cover

Bolt gb5783-m10*25epzn-8.8
Washer gh96.1-10epzn-300hv
Bolt gb5783-m10*16epzn-8.8
Boom components

Plate welding

Bolt gb5783-m10*20epzn-8.8
Axis

Pin

Bolt gb5783-m12*30epzn-8.8
Washer gh97.1-12epzn-300hv
Pin

Washer gh97.1-10epzn-300hv
Pin

Axis

Pin

47

REE
Spare parts Y/N

N

Y

e
Qty
1

Remarks



CESX

Boom system

P& Sk Folding arm assembly

48

J1801-2522000067.51b

J1801-2522000067.51b



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

BRRG

EHRT
Part No.

25220000191
25220000343
25220000062
25220000661
25220000431
25220000481
25220001111
4015000162
4011000085
25220000022
25220002981
4011000089
4015000168
25220000611
25220000621
4013000189
4011000052
25220000531
25220000601
25220000651
25220000641

25220000591

Boom system

T A

T—E&Ht

A%

HE1.25 " *1.5 " *1 "
A

EEEM

Rtk

4% GB97.1-10EpZn-300HV
14 GB5783-M10*35EpZn-8.8
HAR

X

1242 GB5783-M12*30EpZn-8.8
48 GB97.1-12EpZn-300HV
e

15" x7.5"

1% 1}GB889.1-M10EpZn-8

12+ GB5782-M10*75EpZn-8.8
R

42 " x10.88 "

1.5 " x13.88 "

2" x12.88 "

EALEES

2

Description

Boom

Boom

Upper pivot

Bushing

Boom

Boom

Lump

Washer gh97.1-10epzn-300hv
Bolt gb5783-m10*35epzn-8.8
Mid pivot

Support saddle

Bolt gb5783-m12*30epzn-8.8
Washer gh97.1-12epzn-300hv
Pin

Pin

Nut

Bolt gb5782-m10*75epzn-8.8
Connecting rod

Pin

Pin

Pin

Cushion block

49

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



CESX

Boom system

P& Sk Folding arm assembly

50

J1801-2522000067.51b

J1801-2522000067.51b



23 4011000102 ##42 GB5783-M8*16EpZn-8.8 Bolt gb5783-m8*16epzn-8.8 Y 2

25 25220000201 T Boom Y 1

27 25220000231 WE15"1.75"x1.5" Bearing Y 4

29 25220000354 i 1 Boom Y 1

31 25220000491 oty Boom

=<
_

BERRG

Boom system 51

B

r
]
2
]



CESX

Boom system

45 SR Boom components

52

J1802-2522000068.B1¢c

J1802-2522000068.B1c



Fe
Key

10
11
12
13
14
15
16
17
18
19
20

21

BRRG

EHRT
Part No.

25220000691
25220000851
4011000081
4011000084
4015010251
25220000991
25220003121
25220003111
25220001001
25200000641
4011000184
4013000189
25220000982
25220001011
4015000162
25220002821
4011000048
25220001102
25220000702
25220000211

25220000661

Boom system

A

i

12} GB5783-M10*20EpZn-8.8
12+ GB5783-M10*30EpZn-8.8
148]B4342-32-65Mn

P

e

EN

#h1.25 " x8.88 "

i

14 GB5783-M10*40EpZn-8.8
12++GB889.1-M10EpZn-8
#1.25 " x6.36 "

Hh
#48/GB97.1-10EpZn-300HV
By

12+ GB5782-M10*50EpZn-8.8
THIEL FEAR

EX1

A2 " x2.25 " x1.5 "

125" *1.5 " *1 "

2

Description

Boom

Boom

Bolt gb5783-m10*20epzn-8.8
Bolt gb5783-m10*30epzn-8.8
Retainer ring

Washer

Block

Block

Pin

Pin

Bolt gb5783-m10*40epzn-8.8
Nut

Pin

Cushion block

Washer gh97.1-10epzn-300hv
Washer

Bolt gb5782-m10*50epzn-8.8
Plate

Boom

Bushing

Bushing

53

REE
Spare parts Y/N

Y

Y

HE #HHE
Qty Remarks

18

10

33

14



BRRS A

Boom system 54 LGMG

/NER R Boom components

J2400-2527000030.B1c

]2400-2527000030.B1c



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

BRRG

EHRT
Part No.

25240000021
25240000391
25200000641
25240000351
25240000361
25270000293
4011010436
4015000207
4013000211
25240000232
25240000381
25240000371
4011000184
25240000402
4015000162
4015000072
4011000106
25270000311
4011000438
4013010220
4015000181

4013000189

Boom system

TR

#1.25 " x5.25 "

A

#1.25 " x14.45 "

%#11.25 " x7.88 "

RIERT

12} GB12-M6*25EpZn-8.8
#48/GB97.1-6EpZn-300HV
4% £}GB889.1-M6EpZn-8
AT

R

411.25 " x7.00 "

¥+ GB5783-M10*40EpZn-8.8
il
#48/GB97.1-10EpZn-300HV
4B GB97.1-8EpZn-300HV
12+ GB5783-M8*25EpZn-8.8
EEBEEAT

12+ GB5782-M16*80EpZn-10.9
1% F}GB889.1-M16EpZn-10
#[¥/GB97.1-16EpZn-300HV

1% 1}GB889.1-M10EpZn-8

2

Description

Link span

Pin

Pin

Pin

Pin

Rod

Bolt

Washer gh97.1-6epzn-300hv
Nut gb889.1-m6epzn-8
Connecting rod

Plate

Pin

Bolt gb5783-m10*40epzn-8.8
Cushion block

Washer gh97.1-10epzn-300hv
Washer gh97.1-8epzn-300hv
Bolt gb5783-m8*25epzn-8.8
Link span

Bolt gb5782-m16*100epzn-10.9
Nut gh889.1-m16epzn-10
Washer gh97.1-16epzn-300hv

Nut

55

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



BRRS A

Boom system 56 LGMG

/NER R Boom components

J2400-2527000030.B1c

]2400-2527000030.B1c



23 4011000051 12} GB5782-M10*70EpZn-8.8 Bolt gb5782-m10*70epzn-8.8

<
S

BERRG

Boom system 57

B

r
]
2
]



CESX

Boom system

T#EEREEMH  Link span

58

J2401-2524000002.S

J2401-2524000002.B



1 25240000031 TS Link span N 1

w
<
S

25240000051 MHE1.25" x1.5 " x1.9 " Bushing

BERRG

Boom system 59

B

r
]
2
]



CESX

Boom system

EERZEEMH  Link span

60

J2402-2527000031.B

]2402-2527000031.B



_

25270000322 iR Link span

z
-

BERRG

Boom system 61

B

r
]
2
]



62

CESX

Boom system

Chain

HHERS

&—15

J2000-2527000001.B1b

J2000-2527000001.B1b



Fe
Key

10
11
12
13
14

15

BRRG

EHRT
Part No.

25240000681
25240000701
4014000063
4090100096
4011010507
4013000189
4015000162

25240000671
4090100097
4090100095
4013000211
4015000198
4011000105
4015000072

4013000210

Boom system

AR

TR

174 GB818-M6*25EpZn-4.8
WL FA
12#2GB14-M10*35EpZn-8.8
12++GB889.1-M10EpZn-8
4B GB97.1-10EpZn-300HV
R

BEHELMA

B 33%%1555.030.100.63
1% FGB889.1-M6EpZn-8
#45/GB96.1-6EpZn-300HV
12} GB5783-M8*20EpZn-8.8
4B GB97.1-8EpZn-300HV

12 F-GB889.1-M8EpZn-8

2

Description

Plate

Plate

Screw gb818-m6*25epzn-4.8
Joint fa

Bolt gb14-m10*35epzn-8.8
Nut

Washer gh97.1-10epzn-300hv
Aluminium tube

Joint ma

Chain 1555.030.100.63

Nut gb889.1-m6epzn-8
Washer gh96.1-6epzn-300hv
Bolt gb5783-m8*20epzn-8.8
Washer gh97.1-8epzn-300hv

Nut gb889.1-m8epzn-8

63

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks






K i_‘—lé? J;\}&
PLATFORM ASSEMBLY

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




Paun A

Platform assembly 66 LGMG

w2 Platform assemble

E 14 ®
13 -
| /J{]) 1|5
B
C
D
2
F
‘!E“
Ny
; M}
26
[
2|7 4

K2100-2521004170.8

K2100-2521004170.S



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

RS PSYE

EHRT
Part No.

25210000821
25210039622
4019010209
25210039321
25210039911
4190704298
4013010248
4015000135
4015000302
4014010314
4019010257
25210039781
25210033691
4015000162
4013000189
4011000085
4015000197
4011000153
4015010327
4013000211
25210041711

4013010163

Platform assembly

&

PR R A

HA 14T GB12619-5%9
G

SR

JHHIZASFF-023

1% kGB889.1-M4EpZn-8
#48/GB97.1-4EpZn-300HV
4B GB96.1-4EpZn-300HV
24T GB65-M4*12EpZn-4.8

JI#4SR 6449-049080011407

48 GB97.1-10EpZn-300HV
12 ++GB889.1-M10EpZn-8

1% GB5783-M10*35EpZn-8.8
4%/ GB96.1-10EpZn-300HV
1% GB16674-M6*16EpZn-8.8
#¥/GB97.1-6EpZn-300HV

1% F+GB889.1-M6EpZn-8

RS $5904

1R GB889.1-M20EpZn-10.0

2

Description

Box

Cover

Rivet

Hinge

Plate

Foot

Nut

Washer gh97.1-4epzn-300hv

Washer gh96.1-4epzn-300hv

Slotted screw  gb65-m4*12epzn-4.8

Foot

Frame

Bolt

Washer gh97.1-10epzn-300hv
Nut

Bolt gb5783-m10*35epzn-8.8
Washer gh96.1-10epzn-300hv
Bolt gb16674-m6*16epzn-8.8
Plain

Nut gb889.1-m6epzn-8
Support

Nut gb889.1-m20epzn-10.0

67

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



Paun A

Platform assembly 68 LGMG

w2 Platform assemble

E 14 ®
13 -
| /J{]) 1|5
B
C
D
2
F
‘!E“
Ny
; M}
26
[
2|7 4

K2100-2521004170.8

K2100-2521004170.S



23 4014010244 #2%£TGB70.1-M20*240EpZn-10.9 Bolt gh70.1-m20*240epzn-10.9 Y 1

25 4014000132 1247 GB70.1-M10*25EpZn-8.8 Screw gb70.1-m10*25epzn-8.8 Y 6

27 4190001812 H7€111069 Plug

<
S

«
op
B
=

B

Platform assembly 69

r
]
2
]



A=Y=y

Platform assembly

SERiER S Frame

70

K2101-2521003978.S1a

K2101-2521003978.51a



1 25210039775 FEEHELR Frame Y 1

w

25210039601 UBLEHT Pole

<
-

«
op
B
=

B

Platform assembly 71

r
]
2
]



72

A=Y=y

Platform assembly

ERX#ERR Support

K2100-2521004171.51a

K2100-2521004171.S1a



Fe
Key

10
11
12
13
14
15
16
17
18

19

RS PSYE

EHRT
Part No.

25210039534
4011000253
4013000158
4015000168

25210039381

25200008311
4011000082

25210041722

25210039442
4011000081
4090100154

25210041851
4013000046

25210036551

25210021682
4014000279
4013000189
4015000162

4030100411

Platform assembly

PR E
12#2GB5783-M12*70EpZn-8.8
1% FkGB889.1-M12EpZn-8
48| GB97.1-12EpZn-300HV
TV S B Yl

i

144 GB5783-M10*25EpZn-8.8
FE) Dk 24 e

= SRR

1242 GB5783-M10*20EpZn-8.8
I GB1152-M6

TR

1% RkGB6172.1-M12EpZn-05
TR M12%45

B

14T GB70.1-M10*80EpZn-8.8
12 ++GB889.1-M10EpZn-8
#4[EGB97.1-10EpZn-300HV

THFRBSE-M6

2

Description

Support

Bolt gb5783-m12*70epzn-8.8
Nut gb889.1-m12epzn-8
Washer gh97.1-12epzn-300hv
Axle

Pin

Bolt gb5783-m10*25epzn-8.8
Support

Support

Bolt gb5783-m10*20epzn-8.8
Grease fitting-m6

Spacer

Nut gb6172.1-m12epzn-05
Bolt

Seat

Screw

Nut

Washer gh97.1-10epzn-300hv

0il

73

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks






L BERS
HYDRAULIC SYSTEM

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




BERSG
Hydraulic system 76

WIEMA SR  0il tank

|

T

L2200-2510000001.B1a

L2200-2510000001.B1a



Fe
Key

10
11
12
13
14

15

BERS

EHRT
Part No.

4011000153
25100000101
25100000141
25100000021

4120001778

4011000413

4015000197

4041001057

4041001264

4011000497

4011000084

4120001424

4013000189

4120001427

25100000151

Hydraulic system

12} GB16674-M6*16EpZn-8.8
AR EEREAR

gt

TR EERE R

WAL TFYWZ-127T

1242 GB5783-M10*70EpZn-8.8
48 GB96.1-10EpZn-300HV
I2FELGB135-02732
OJEELGB168-22331

1242 GB5782-M10*65EpZn-8.8
144 GB5783-M10*30EpZn-8.8
Wi 8 AR WU-63x180-]

1% RGB889.1-M10EpZn-8

22 S JEIEAREF2-32

[EIRERERSYEY

2

Description

Bolt gb16674-m6*16epzn-8.8
Plate

Washer

Tank

0Oil level

Bolt gb5783-m10*70epzn-8.8
Washer gh96.1-10epzn-300hv
Plug 1gb135-02732

O-ring Igb168-22331

Bolt gb5782-m10*65epzn-8.8
Bolt gb5783-m10*30epzn-8.8
0il filter

Nut

Ari filter

Pipe

77

REE
Spare parts Y/N

Y

Y

e
Qty
8

Remarks



BERS

Hydraulic system

1TAWKESR Driver hydraulic assembly

78

L2300-2507000401. S1a

L2300-2507000401.S1a



Fe
Key

10

BERS

FHRZ

Part No.

4120002220

4120001368
4120002088
4120704841
4190001020

4120000868

4120002221

4120703559
4014010078

4015000181

Hydraulic system

2

Description

g
J20411-14-04TZ/J20491-14-04TZ*SCP3-04*2030

[ELi@#%3L1CB-14-04WD
3k 4B-04WD

2 v YT
=iEf#3CC-14

B4 25 2C9-14Z

B

J20411-14-04TZ/]20491-14-04TZ*SCP3-04*565+
HPS565

JBIEALE X 4HB001F0B30064
12%]5/8-11UNF-2B*1.5\"-10.9

#4[EGB97.1-16EpZn-300HV

Pipe

Joint 1cb-14-04wd
Plug

Cylinder

Nipple

Rectangular connector

Pipe

Wheel drive
Screw

Washer gh97.1-16epzn-300hv

79

REE
Spare parts Y/N

Y

HE #HHE
Qty Remarks

2

12

12



BERS

Hydraulic system

HmMEL  Steer cylinder

80

L2300-4120704841



iaz2 EHRE B2y REEAF BE £
Key Part No. Description Spare parts Y/N Qty Remarks

1 4120704841001  fLfFZH{+170206C602 Cylinder assembly Y 1

3 4120704841003 15%£171106A601 Piston Y 1

5 4120703766018  £i% /1 166301A100 Lock plat Y 2

7 4120705927001 MEHE 310727K001 Clamp Y 1

9 4120704841006  fIEL#EH411040607B202-SK01

=
-
<
U

BERG

Hydraulic system 81 LGM

B



Hydraulic system

0000000000000000000



Fe
Key

10

BERS

EHRT
Part No.

4120002495007
4120002495006
4120002495005
4120002495002
4120002495004
4120002495003
4120002495009
4120002495008
4120703561011

4120002495010

Hydraulic system

Ffi2: 12804028047
Wri#290109T006
&) % 4+280105B006
5k 51280203B046

4 FH 52 7K ¥4280505T006
LA 7432805032016
0¥ 11280703A009
0JFE280702A009
0/¥1&1280702A016

14 280803F001

2

Description
Ring
Seal
Seal
Ring
Shaft ring
Ring
O-ring
O-ring
O-ring

Ring

83

REE
Spare parts Y/N

Y

Y

&
Qty
1

Remarks



BERS

Hydraulic system

FEHL A 4HBO01FOB30064 Wheel drive

84

B]

®
/ @
/ / ® a
i
o 0 /
. /
/

ﬂ‘

L0700-4120703559



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

BERS

EHRT
Part No.

4120703559001
4120703559002
4120703559003
4120703559004
4120703559005
4120703559006
4120703559007
4120703559008
4120703559009
4120703559010
4120703559011
4120703559012
4120703559013
4120703559014
4120703559015
4120703559016
4120703559017
4120703559018
4120703559019
4120703559020
4120703559021

4120703559022

Hydraulic system

% %L4HB001F0B30064-1E

175 4H14HBO01FOB30064-4E
1T 218 4HB001F0B30064-4F
#44HB001F0B30064-4G

14 E4HB001F0B30064-6G
KPE%:4HB001F0B30064-10
KPB%:4HB001F0B30064-11
0% 4HB001F0B30064-18

1% #4:4HB001F0B30064-19
24HB001F0B30064-6A
/B2 4HB001F0B30064-6B
12#24HB001F0B30064-6C
#454HB001F0OB30064-6D
07%!FE4HB001F0B30064-6E
123£4HBO01FOB30064-6F
1EIE[F 3 4HB001F0B30064-2
OZUFE4HB001F0B30064-17

% ZL4HB001F0B30064-3A

- H£3 & 4HB001F0B30064-3B
R4 47K 4HBO01F0B30064-3C
1TE#4HB001FOB30064-3E

1T 2 5% 4HB001F0B30064-3F

2

Description

Ring gear

Planet shaft

Planet gear

Roll pin

Retaining ring - int 7.086
Sun gear

Sun gear

O-ring

Bolt, flat head - hex skt (.375-16)
Cover

Disengage cap

Bolt,hex (.250-20 unc,.500 gr5)
Dowel pin

O-ring

Pipe plug

Thrust spacer

O-ring

Carrier

Thrust washer

Needle bearing

Planet shaft

Planet gear

85

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



BERS

Hydraulic system

FEHL A 4HBO01FOB30064 Wheel drive

86

B]

®
/ @
/ / ® a
i
o 0 /
. /
/

ﬂ‘

L0700-4120703559



Fe
Key

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

44

BERS

EHRT
Part No.

4120703559023
4120703559024
4120703559025
4120703559026
4120703559027
4120703559028
4120703559029
4120703559030
4120703559031
4120703559032
4120703559033
4120703559034
4120703559035
4120703559036
4120703559037
4120703559038
4120703559039
4120703559040
4120703559041
4120703559042
4120703559043

4120703559044

Hydraulic system

4 El4HB001F0B30064-5

4 N4 4HBO0O1FOB30064-9

4 E4HB001F0B30064-1K

% 4HB001F0B30064-1L
R34 4HB001F0B30064-1M
#:L4HB001F0B30064-7

(1 %74HB001FOB30064-1A
%) i% ZE4HBO01F0B30064-8A
JE#%4HB001FOB30064-8B

14 £ 4HBO01F0B30064-8C
0%/ 4HB001F0B30064-8D
F7K¥F4HB001F0B30064-8E
0% 4HB001F0B30064-8F

% 7&¥F4HBO01F0B30064-8H
#1515 % 4HBO01F0B30064-8]
i3 % F4HB0O01F0B30064-8K
#H#4HB0O0O1F0B30064-8L

0% B &R FE L {:4HBOO1F0B30064-12
0Zi#FE4HB001F0B30064-21
[ % Sk 42 4:4HBO0O1F0B30064-22
#% % /B4HB001F0B30064-1B

HE 47K 4HBO01F0B30064-1C

2

Description

Retaining ring - ext .875
Input shaft

Retaining ring - int 1.250
Spring (1.225,1.500)
Thrust washer

Coupling

Spindle

Brake piston

Pressure plate

Retaining ring - int 4.000
O-ring

Back-up ring

O-ring

Back-up ring

Brake rotor

Brake stator

Spring, h.d.(.492,1.260)
O-ring plug or plastic plug
O-ring plug

Socket head cap screws
Lip seal

Tapered bearing assembly

87

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



BERS

Hydraulic system

FEHL A 4HBO01FOB30064 Wheel drive

88

B]

®
/ @
/ / ® a
i
o 0 /
. /
/

ﬂ‘

L0700-4120703559



45 4120703559045 F{K4HB001F0B30064-1D Housing Y 1

47 4120703559047 124T4HB001F0B30064-1G Socket head set screw (.250-28,.500) Y 2

49 4120703559049  ##H£4HB001FO0B30064-1Q Seal boot

<
-

2
g
B

Hydraulic system 89

r
]
2
]



BERS

Hydraulic system

ZETHBUE A AR

Hydraulic lifting system

E]

20

((-(((l_ (' s

90

L2400-2508000036.B1d

L2400-2508000036.B1d



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

BERS

EHRT
Part No.

25080000371
25080000381
25080000391
25080000401
25080000411
25080000962
4011000289
4013000029
4015000207
25080000911
25080000922
4011000281
25080000942
25080000931
4013000210
4015000256
4011000591
25080001501
25080000951
4120001532
4120002251

25080001491

Hydraulic system

AR MR A R

R (45 R

CAERE ARSI S

i 5 AR IR
AR 18 e FEAR

i EN-2
1#+2GB5783-M6*16EpZn-8.8
12 7:GB6170-M6EpZn-9

4B GB97.1-6EpZn-300HV
JEAR

Bk

1242 GB16674-M6*40EpZn-8.8
B¥

R

12-++GB889.1-M8EpZn-8
48| GB96.1-8EpZn-300HV
12+ GB5782-M8*70EpZn-8.8
HESE H A e

He B 1A e AR

i EPG-062(300)
PP EPG-062(600)

LA

2

Description

Primatry lift assembly
Extension assembly

Platform level slave assembly
Secondary lift assembly
Plate

Clamp

Bolt gb5783-m6*16epzn-8.8
Flange nut, m6

Washer gh97.1-6epzn-300hv
Plate

Clamp

Bolt gb16674-m6*40epzn-8.8
Clamp

Plate

Nut gb889.1-m8epzn-8
Wsher gh96.1-8epzn-300hv
Bolt gb5782-m8*70epzn-8.8
Clamp

Plate

Sleeve

Sleeve

Canvas cover

91

REE
Spare parts Y/N

N

N

&
Qty
1

18

Remarks



BERS

Hydraulic system

FEDIERIELR Primatry lift assembly

92

L2401-2508000037.B1h

L2401-2508000037.B1h



iaz2 EHRE B2y REEAF BE £
Key Part No. Description Spare parts Y/N Qty Remarks

1 4120001368 [EL 4%k 1CB-14-04WD Joint 1cb-14-04wd Y 2

3 4120703873 AR 187 1 Valve Y 1

5 4120000868 A $%32C9-147Z Rectangular connector Y 2

~

4011010938 122 GB5783-M8*45f1Znyc-12.9-480 Bolt gb5783-m8*45fflznyc-12.9-480

<
IS

BERG

Hydraulic system 93 LGM

B



BERS

Hydraulic system

2B P45 IR STA0612R4G38C00  Valve

94

L2400-4120703873



5 FHRE

Key Part No.
1 4120002045002
1 4120002045002
2 4190001419
2 4190001419
3 4129900116002
3 4129900116002
4 4120703337003
4 4120703337003
5 4120703873001
5 4120703873001

BERSR

Hydraulic system

-5 1ES31VTNP0604D000
A |S31VTNP0604D000
H#3J:4BN-04WD

3L 4BN-04WD

4BN-02WD

4BN-02WD

0% 10.77*2.62 NBR 70SH
O%UFE 10.77*2.62 NBR 70SH
@ HSTA061200G38000M

i ESTA061200G38000M

2

Description

Balance valve
Balance valve
Plug

Plug
4bn-02wd
4bn-02wd
0-ring

0-ring

Valve

Valve

95

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



BERS

Hydraulic system

BRGNPy

Extension assembly

96

L2402-2508000038.B1g

L2402-2508000038.B1g



5 FHRE

Key Part No.

1 4120001495
2 4120705132
3 4014010333
4 4120703561
5 4011000451
6 25080000551
7 4013000247
8 4120002243
9 4120001368
10 25080002881

BERSR

Hydraulic system

i 473k 1CB-14-06WD

4 P R ST4921

1247 GB70.1-M8*65fZnyc-12.9-480
ES A G

12} GB5782-M10*45EpZn-8.8
(GiERME NN @E 1 8o8

1% REGB6170-M10-8

B &]20411-14-04TZ*SCP3-04*9155
[ #%% 1CB-14-04WD

MS8HEH

2

Description

Joint 1cb-14-06wd

Counterbalance valve

Screw gb70.1-m8*65flznyc-12.9-480
Cylinder

Bolt gb5782-m10*45epzn-8.8

Block

Nut gh6170-m10-8

Pipe

Joint 1cb-14-04wd

M8 nut

97

REE
Spare parts Y/N

Y

Y

e
Qty
2

Remarks



98

BERS

Hydraulic system

{4545 RIST4921  Valve

L2400-4120705132



1 4120705132001 A CO6AL080041100A Valve Y 1

<
S

3 4120703337003 O 10.77*2.62 NBR 70SH 0-ring

2
g
B

Hydraulic system 99

r
]
2
]



BERS

Hydraulic system

= e 48 R

Cylinder

100

L2400-4120703561

L2400-4120703561



iaz2 EHRE B2y REEAF BE £
Key Part No. Description Spare parts Y/N Qty Remarks

1 4120703561002  fiLf7ZH{+170206C603 Cylinder assembly Y 1

3 4120703561004 15%£171106A201 Piston Y 1

5 4120703766018  £i% /1 166301A100 Lock plat Y 2

7 4120002047007 24 m8%IER264761T001 Nut

=<
-

BERG

Hydraulic system 101 LGM

B



BERS

Hydraulic system

T E441040610B200-SK01  Seal Kit

102

L2400-4120703561001

L2400-4120703561001



Fe
Key

10

11

BERS

EHRT
Part No.

4120703561014
4120703561007
4120703561008
4120703561009
4120002495010
4120703561010
4120002495009
4120703561011
4120703561012
4120002495003

4120703561013

Hydraulic system

15 %€3))%3280203B045
FF5h 3% 4f280105B025
WriFE290109T005
Bfik % 280402B026
141%280803F001
14[%280802F032

0¥ 11280703A009

OJF 2807024016

0/ 1&1280702A008

LA 7432805032016
i F 3 7K 3£290505T028

2

Description

Piston seal
Seal

Seal

Ring

Ring

Ring
O-ring
O-ring
O-ring
Ring

Ring

103

REE
Spare parts Y/N

Y

Y

&
Qty
1

Remarks



BERS

Hydraulic system

TAEREEFHESR  Platform level slave assembly

A

13 ) 1|2

104

L2403-2508000039.B1d

L2403-2508000039.B1d



Fe
Key

10
11
12

13

BERS

EHRT
Part No.

4120001537
4120001538
4120001368
4190001003
4120002284
4120002236
4120002612
4120002611
4120002610
4120001502
4120703717
4017000009

4017000006

Hydraulic system

RSN

WEST RN

i 473k 1CB-14-04WD
=@ P LBC-14
5]20411-14-04TZ*SCP3-04*9580
B &]20411-14-04TZ*SCP3-04*9990
5]20411-14-04TZ*SCP3-04*6080
1 ]20411-14-04TZ*SCP3-04*5650
HE]20411-14-04TZ*SCP3-04*880+HPS880
[HiEPEk1C-14

1 RN AR

%4 B8870-d50

34 B8870-d100

2

Description

Cylinder
Cylinder
Joint 1cb-14-04wd
Joint

Pipe

Pipe

Pipe

Pipe

Pipe
Jointlc-14
Sheath
Clamp

Admas apple jb8870-d100

105

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



Hydraulic system

TP

Cylinder

0000000000000000



1 4120001537002  ALfRZH4F170250A303 Cylinder assembly Y 1

3 4120704843005 15%£171150A305 Piston Y 1

5 4120703766018  £i% /1 166301A100 Lock plat Y 2

7 4120001537001  FIEPMETEE A Sealing member aggregate

=<
_

2
g
B

Hydraulic system 107

r
]
2
]



Hydraulic system

045013B301-SK01 Kit

0000000000000000000



Fe
Key

10

BERS

EHRT
Part No.

4120704769009
4120704769008
4120704769007
4120704769004
4120704769006
4120703584006
4120704124004
4120704843012
4120704489009

4120704843013

Hydraulic system

F/i2 1280402B006
Wri#290109T004
Fr2h# 42801058019
1595 % £1280203B043
4 FH S 7K ¥5290505T056
07f/7£280703A014

0¥ 1&1280702A010
O 280702A023
4% 280803F003

14 E280804F026

2

Description

Ring

Ring

Ring

Ring

Ring
O-ring
O-ring
O-ring
Checkring

Ring

109

REE
Spare parts Y/N

N

N

&
Qty
2

Remarks



BERS

Hydraulic system

e ARIBMEL R Secondary lift assembly

Al

110

L2404-2508000040.B1h

L2404-2508000040.B1h



Fe
Key

10
11
12
13

14

BERS

EHRT
Part No.

4120001536
4120703873
4011010938
4120002240
4120001495

4120000868
4120002241

4120002000
4120001368
25080000571
4011000289
4013000163
4015000207

25080002881

Hydraulic system

b A i

AR M~ A4 1]

14 GB5783-M8*45flZnyc-12.9-480
H5]20411-14-04TZ*SCP3-04*4770
i 473k 1CB-14-06WD

B A #23L2C9-14Z

B
J20411-14-04TZ/]20491-14-04TZ*SCP3-04*395

#3K]1CH-14Z
[H1# % Y5 1CB-14-04WD

&

x
7

15

1242 GB5783-M6*16EpZn-8.8
12 RGB6170-M6EpZn
#48/GB97.1-6EpZn-300HV

M8

2

Description

Cylinder

Valve

Bolt gb5783-m8*45fflznyc-12.9-480

Pipe

Joint 1cb-14-06wd
Rectangular connector

Pipe

Jiont

Joint 1cb-14-04wd

Clamp

Bolt gb5783-m6*16epzn-8.8
Nut

Washer gh97.1-6epzn-300hv

M8 nut

111

REE
Spare parts Y/N

Y

Y

e
Qty
2

Remarks



BERS

Hydraulic system

2B P45 IR STA0612R4G38C00  Valve

112

L2400-4120703873



5 FHRE

Key Part No.
1 4120002045002
1 4120002045002
2 4190001419
2 4190001419
3 4129900116002
3 4129900116002
4 4120703337003
4 4120703337003
5 4120703873001
5 4120703873001

BERSR

Hydraulic system

-5 1ES31VTNP0604D000
A |S31VTNP0604D000
H#3J:4BN-04WD

3L 4BN-04WD

4BN-02WD

4BN-02WD

0% 10.77*2.62 NBR 70SH
O%UFE 10.77*2.62 NBR 70SH
@ HSTA061200G38000M

i ESTA061200G38000M

2

Description

Balance valve

Balance valve

Plug

Plug
4bn-02wd
4bn-02wd
0-ring
0-ring
Valve

Valve

113

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



ydraulic system

0000000000000000



iaz2 EHRE B2y REEAF BE £
Key Part No. Description Spare parts Y/N Qty Remarks

1 4120001536006  fiLfFiZH{+170209E101 Cylinder assembly Y 1

3 4120704011011 FM1E171414A106 Sleeve Y 1

5 4120703766018  £i% /1 166301A100 Lock plat Y 2

7 4120001536001 i AR M i 6T 2% - Sealing member aggregate

<
N

BERG

Hydraulic system 115 LGM

B



ydraulic system

040914B103-SK01 Kit

0000000000000000000



Fe
Key

10

BERS

EHRT
Part No.

4120704011001
4120704011003
4120704011002
4120704011004
4120704124008
4120704011008
4120704011009
4120001536004
4120001536003

4120704011005

Hydraulic system

0112807024001
0JFE280703A011

0/ 1#1280702A018

4% 280803F002

[/i2 612804028002
Fr8h#%4£280135B006
WrFFEr290109T002

15 %£5))%4:4280203B044
X $£31280503T025

FLA 7% #£280505T005

2

Description

O-ring 280702a001
O-ring 280703a011
O-ring 280702a018
Ring-280803f002
Ring

Seal 280135b006
Seal 290109t002
Ring

Ring

Support ring 280505t005

117

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



BERS

Hydraulic system

E3ESE R Turntabler rotate assembly

118

L2500-2509000026.S1¢c

L2500-2509000026.S1c



Fe
Key

10
11
12
13
14

15
16

17
18

19
20
21

22

BERS

EHRT
Part No.

4120001432
4011010510
4120001340
4120001368
4120002233
4014000174

4120001675

4120704501

4120001757
4120002244
4120001497
4120704662
4120703596
4011000458

4120002234
4120704500

4120001498

4120002246

4011010425
4120001431
4015000152

4120001500

Hydraulic system

B2y
Description

=% UK ) A Rotation hydraulic motor
144 GB5782-M12*120EpZn-10.9 Bolt
#:3L1C0-14-04 Nipple
[E##%k 1CB-14-04WD Joint 1cb-14-04wd
5]20411-14-04TZ*SCP3-04*650 Pipe
1247 GB70.1-M6*25-8.8 Screw gh70.1-m6*25-8.8
BT gEds Filter
RE
J20411-22-08TZ/]20491-22-08H80TZ*SCP3-08* Pipe
660
H4%3k1CB-22-12WD Nipple 1cb-22-12wd
K )20411-22-08TZ*SCP3-08*1360 Pipe
#23L1CB-22-08WD Joint1cb-22-08wd
B DIRE IR ST5161-AE00 Valve manifold
3L 40N-04 Plug

1214 GB16674-M8*20EpZn-8.8 Bolt gb16674-m8*20ep.zn-8.8

]20411-14-04TZ*SCP3-04*600 Pipe

wE Pipe

J20411-22-06TZ/J20441-18-06TZ*SCP3-06*1060

$23L1CM-22WD Jointlcm-22wd

L6

]J20411-22-08TZ/J20491-22-08TZ*SCP3-08*705+ Pipe

HPS300

12423 /8-24UNF-2B*31-10.9 Screw

IR Function pump

P GB97.1-10EpZn-300HV Washer

$%k1CB-18-08WD Joint1cb-18-08wd
119

REE
Spare parts Y/N

Y

Y

e
Qty
1

4

Remarks



BERS

Hydraulic system

E3ESE R Turntabler rotate assembly

120

L2500-2509000026.S1¢c

L2500-2509000026.S1c



Fe
Key

23
24
25
26
27
28
29
30
31
32
33
34

35

BERS

EHRT
Part No.

4120002604
4120002605
4120001495
4120001499
4120001977
4120703597
4120000868
4011000082
4015000162
25090000131
4120002620
4120000866

4130000640

Hydraulic system

%120411-18-06WZ*SCP3-06*520
H¥]20411-14-04TZ*SCP3-04*500
i 473k 1CB-14-06WD
$%k1CB-18-06WD

W £ %L SMK20-G1/4-PC
HE]20411-14-04TZ*SCP3-04*460
B A $23k2C9-14Z

1242 GB5783-M10*25EpZn-8.8
#4EGB97.1-10EpZn-300HV

) I TCEAR

B 715.76800601940

B A #23k2C9-22Z

BBEIEDT04-2P

2

Description

Pipe

Pipe

Joint 1cb-14-06wd
Joint1cb-18-06wd

Jiont

Pipe

Rectangular connector

Bolt gb5783-m10*25epzn-8.8
Washer gh97.1-10epzn-300hv
Plate

Power unit

Rectangular connector

Sheath dt04-2p

121

REE
Spare parts Y/N

Y

Y

&
Qty
1

Remarks



BERS

Hydraulic system

EIE RN SR D IEH 2 Motor

122

L2500-4120001432087



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

BERS

EHRT
Part No.

4120001432001
4120001432002
4120001432003
4120001432004
4120001432005
4120001432006
4120001432007
4120001432008
4120001432009
4120001432010
4120001432011
4120001432012
4120001432013
4120001432014
4120001432015
4120001432016
4120001432017
4120001432018
4120001432019
4120001432020
4120001432021

4120001432022

Hydraulic system

TRER 7K 6210
FLHSERE 90
LHIEERY
4iid45%65%7

OJ 1]

PR

oz

ERE

S A [ Sk 18 TM 10%30

BIMIRETM10x15

Rk B34k QD07

L

E. T
Bt SCHE AR
Tl ek 20
el e i

i it e A
(2l

OZI[&

[ 44450822
FRALFE
HHERSDS

2

Description

Bearing 6210
Support ring 90
Bearing plate
Shaft seal 45x65x7
“0” ring

Flange

“0” ring

Bushing

Plug m10x30
Ringbolt m10x15
Threaded plug qd07
Cardan shaft
Subassembly
Channel plate
Valve drive

Valve plate
Balance plate

« »

o” ring
“0” ring
Pin 5h8x22

Spacer

Ball s 5

123

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



BERS

Hydraulic system

EIE RN SR D IEH 2 Motor

124

L2500-4120001432087



Fe
Key

23
24
25
26
27
28
29
30
31
32

33

BERS

FHRZ

Part No.

4120001432023
4120001432024
4120001432025
4120001432026
4120001432027
4120001432028
4120001432029
4120001432030
4120001432031
4120001432032

4120001432033

Hydraulic system

PR IRFEM10x1
a0

WA BIFE LIRS M10x16
IR

W

OJF I 8x2.2

0/ E19%2.4

s
HEEEFEM10x1.25%165
N

WET2%4

2

Description

Plugm10x1
Washer 10
Plugm10x16
Intermediate plate
Spring washer

« »

0” ring 8x2.2

“0” ring 19x2.4

Cover

Screw m10x1.25x165

Name plate

Rivet

125

REE
Spare parts Y/N

Y

Y

e
Qty
2

Remarks



126

BERS

Hydraulic system

[EIEEIREN S R 3AE  Brake

L2500-4120001432089



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

BERS

EHRT
Part No.

4120001432058
4120001432059
4120001432060
4120001432061
4120001432062
4120001432063
4120001432064
4120001432065
4120001432066
4120001432067
4120001432068
4120001432069
4120001432070
4120001432071
4120001432072
4120001432073
4120001432074
4120001432075
4120001432076
4120001432077
4120001432078

4120001432079

Hydraulic system

4k 125

4 L

LHES PR

OjF Il

LHESEZN

B 4R 70%90x10
H7K6214

$iB70

g
NN AR

=ik

(05|

Bk kL QDo6
il 11 A 2

R F

il

BHH

HAFERR

OZI[&

HFERR

%[

2

Description

Retaining ring 125
Shaft

Back up washer

”0” ring

Shaft seal plate
Skeleton seal 70x90x10
Bearing 6214
Retaining ring 70
Rubber washer
Plug.

Housing

“0” ring

Threaded plug qd06
Support ring
Separator plate
Frcition plate

Seal

Supportring 124.28x2.997x1.27
"0”ring 123.42x3.53
Supportring 104.37x2.997x1.27

"0” ring 104.37x3.53

Piston

127

gb/t276-94(6214)

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



128

BERS

Hydraulic system

[EIEEIREN S R 3AE  Brake

L2500-4120001432089



23 4120001432080 SN Support ring 143.33x2.997x1.27 Y

-

<
N
)

25 4120001432082  FRAFEIHEH Spring washer

2
g
B

Hydraulic system 129

r
]
2
]



BERS

Hydraulic system

ZE ThRE IR Z1ST4276-AEOB

Valve manifold

130

L2500-4120703253

L2500-4120703253



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

BERS

EHRT
Part No.

4120001490007
4120001490002
4120002602002
4120703475004
4120703639019
4120002602003
4120002602004
4120002602005
4120002602006
4120002602007
4120002602008
4120002602009
4120002602010
4120002602011
4120001901001
4190001419
4120001490012
4129900116002
4120002602012
4120001490011
4120002329002

4120703253001

Hydraulic system

B ;ISTCV08-0-000A
Tt I STRV08-G-240A

LE 451 B PV08-30A-0-N-0
{4’ FR10-30F-0-N-/M2.5
M6[HJESTTY002-0.8

P& HLE [ STTY002-1.5
FL i/ SV08-47C-0-N-0

H1 % | SV08-30-0-N-0

1 R FRO8-20F-0-N/M1.5
H1 % /I SV08-47D-0-N-0

it & FFRO8-20F-0-N/M2.3
A7 % C040M250031100A
L /I SV08-47E-0-N-0

PN [ 5L 7] [/ STTY002-0.9
i I STRV08-B-120A
3 4BN-04WD
251814303720

4BN-02WD

ZiME 4304724
21814303620

BA|] [/ CV08-20-0-N-60

[ HST4276-A00BM

2

Description

Valve stcv08-0-000a
Valve strv08-g-240a
Valve pv08-30a-0-n-0
Valve fr10-30f-0-n-/m2.5
Damping stty002-0.8
Valve stty002-1.5

Valve sv08-47c-0-n-0
Valve sv08-30-0-n-0
Valve fr08-20f-0-n/m1.5
Valve sv08-47d-0-n-0
Valve fr08-20f-0-n/m2.3
Valve c040m250031100a
Valve sv08-47e-0-n-0
Valve stty002-0.9

Relief valve

Plug

Coil 4303720

4bn-02wd

Coil 4304724

Coil 4303620

Check valve

Valve

131

REE
Spare parts Y/N

N

N

e
Qty
3

32

14

Remarks



BERS

Hydraulic system

%i%¥Z Pump

<13

12/

132

L2300-4120001431



Fe
Key

10
11
12
13

14

BERS

EHRT
Part No.

4120001431005
4120001431002
4120001431006
4120001431003
4120001431007
4120001431008
4120001431009
4120001431010
4120001431011
4120001431012
4120001431004
4120001431013
4120001431014

4120001431015

Hydraulic system

LA #4444 EP03700013
i P01200050

A 55A012010236

S5t FEIP01010072
BB S (G )A012460054
TENCEP03420002

IR RA012120032

75 f43k121:P03010280
¥R P03610012
Ja#A012020115
EXU$4[EIP01100025
EAUE 5 P01020077
MBI %:A012300220

FF)15%A012203651

2

Description

Seal

0il seal
Cover
Seal
Sleeve
Pin
Pump
Bolt
Washer
Cover
Gasket
Gasket
Driving gear

Driving gear

133

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



BERSG
Hydraulic system 134

BEHEEL  Repair box

L2300-4120001431001



1 4120001431002 H%P01200050 Oil seal Y 1

3 4120001431004  EZU$%4[EP01100025 Gasket

<
S

2
g
B

Hydraulic system 135

r
]
2
]



BERS

Hydraulic system

Zh /785800601940 Power unit

136

L2300-4120002620



Fe
Key

10
11
12
13
14
15
16

17

BERS

EHRT
Part No.

4120002620001
4120002620002
4120002620003
4120002620004
4120002620005
4120002620006
4120002620007
4120002620008
4120002620009
4120002620010
4120002620011
4120002620012
4120002620013
4120002620014
4120002620015
4120002620016

4120002620017

Hydraulic system

%£80020151601
34800201458
600114200033-1
E§:41800201629
#257800201155
1%47500206917071
#1%200658200061
3800200020
+:3k800201277
45800201869
4k H1£$800201389
1%800501129
500206118391
500207600130
7111800201456
111800201444

H1,££800201133

2

Description

Pump
Plug
Valve
Shaft
Connection strap
Strew
Sleeve
Plug
Plug
Joint
Relay
Valve
Poppet
Spring
Seal
Motor

Wire

137

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



BERS

Hydraulic system

YR ER  Platform assembly

138

\.‘:‘ Ll ' |
WiN—

L2700-2512000001.B1m

L2700-2512000001.B1m



Fe
Key

10
11

12
13

14
15

16

17

18

19
20
21

22

BERS

EHRT
Part No.

4120001368
4120002222
4013000189
4015000162
4011000085
25210019111
25210013551
25160000621
25120000131
25080001001
4041001484

4041001169
4120002224

4011010902
4120001481

4120705182

4120002223

4120002225

4120000868
4120702960
4120001340

4011000723

Hydraulic system

2

Description

i 473k 1CB-14-04WD
H45]20411-14-04TZ*SCP3-04*17700
1% FGB889.1-M10EpZn-8

4% GB97.1-10EpZn-300HV

12} GB5783-M10*35EpZn-8.8
ZRERIR

BERE

BIRE

LA

2% P ELGB123-0426
& KLGB167-0426

W
J20411-14-04TZ/]20491-14-04TZ*SCP3-04*1350

124 GB5783-M6*35flZnyc-12.9-480
A8 e
KM ET50%32*436-789

W
J20411-14-04TZ/]20491-14-04TZ*SCP3-04*1250

W
J20411-14-04TZ/]20491-14-04TZ*SCP3-04*900

B A $23k2C9-14Z
FEE I EL
#1C0-14-04

1#44:GB5783-M8*20-8.8

Joint 1cb-14-04wd

Pipe

Nut

Washer gh97.1-10epzn-300hv
Bolt gb5783-m10*35epzn-8.8
Plate

Rubber sleeve

Rubber sleeve

Canvas cover

Spacer

Cushion sleeve 1gb123-0426

Clamp
Pipe
Bolt gb5783-m6*35flznyc-12.9-480

Balance valve

Cylinder

Pipe

Pipe

Rectangular connector
Cylinder

Nipple

Bolt gh5783-m8+*20-8.8

139

REE
Spare parts Y/N

Y

Y

e
Qty
10

Remarks



BERS

Hydraulic system

YR ER  Platform assembly

140

\.‘:‘ Ll ' |
WiN—

L2700-2512000001.B1m

L2700-2512000001.B1m



iaz2 EHRE B2y REEAF BE £
Key Part No. Description Spare parts Y/N Qty Remarks

23 4120001998 YT A 12 sh ) 1 Jibboom platform rotate manifold Y 1

25 25120000022 WEE R Clamp Y 2

27 4011000718 i+ GB5782-M8*60EpZn-8.8 Bolt gb5782-m8*60epzn-8.8 Y 2

29 4013000162 12 £:GB6170-M8-8 Nut gb6170-m8-8 Y 2

31 25110000571 Me6fEH

=
5
<
IS

nut

BERG

Hydraulic system 141 LGM

B



BERS

Hydraulic system

AT IRISTA0322R4G14000 Valve

142

L2700-4120001481



1 4120001481001 A % S79VTNF3004D000 Valve Y 2

3 4120001481002 i HLSTA032200G14000M Valve

<
-

2
g
B

Hydraulic system 143

r
]
2
]



Hydraulic system

0000000000000000



Fe
Key

10

11

BERS

FHRZ

Part No.

4120705182005
4120705182004
4120705182003
4120705182006
4120703766018
4120002047007
4120705183006
4120705183007
4120705182002
4120705927001

4120705182001

Hydraulic system

HLfRiZH1F170206C600

TG AT 414£170510C203
5171714104600
159£171106A600

B /11663014100

24 BB KI5 RE264761T001
HEE S &%7K 272199C054
BiEMHEE & 4& 272199C052
B2k #176406A201

WEfE 310727K001

THEL % & £1040610B205-SK01

2

Description

Cylinder assembly

Piston rod assembly

Sleeve
Piston

Lock plat
Nut

Bearing
Bearing
Shield sleeve
Clamp

Kit

145

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



BERSG
Hydraulic syste m

ML 5H4:41040610B205-SK01  Kit

l\\\\\\\\'

—o

=




Fe
Key

10

11

BERS

FHRZ

Part No.

4120703561009
4120703561007
4120703561008
4120703561014
4120703561010
4120002495010
4120703561011
4120002495009
4120703561012
4120703561013

4120002495003

Hydraulic system

[/i2:1280402B026
FF5h 3% 4f280105B025
WriFE290109T005
1595 % £1280203B045
141%280802F032
#4[%280803F001
OJEE280702A016
OJF%E280703A009
OJEE280702A008

il F 3 & 3£290505T028

FLA % 7&3#£280503Z016

2

Description

Ring

Seal

Seal
Piston seal
Ring
Ring
O-ring
O-ring
O-ring
Ring

Ring

147

REE
Spare parts Y/N

Y

Y

&
Qty
1

Remarks



BERS LA\

Hydraulic system 148 LGMG

BEMEL B A Cylinder

Wl ¥l
\w‘\g\\& N \\\\4| @ﬁ

7 ze2ll : : ”

- I SO
| — ——— O
| o~ ® B 4
i R 2LD) ! i
3 4 5 4 3

= = L2700-4120702960001

L2700-4120702960001



1 4120702960002 %5 $}BCG.SHTB04004703 Rod seal Y 1

3 4120702960004 % %f1%5]CG.SM10840945 Wiper ring Y 2

5 4120702960006 % %}15CG.0P364004/B Seal op-ring

<
-

2
g
B

Hydraulic system 149

r
]
2
]



BERS

Hydraulic system

PP e R

Jibboom platform rotate manifold

150

L2700-4120001998



1 4120001998001 iEH ST4277-A000M Vlver st4277-a000m Y 1

3 4120703765009 2 1%14303620 Coil 4303620

<
-

2
g
B

Hydraulic system 151

r
]
2
]






M HSRS
ELECTRIC SYSTEM

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




HA RS

154

Electric system

®EHS Electric assembly

M3000-2531000139.S

M3000-2531000139.S



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

HARS

EHRT
Part No.

4130701732
4011000474
4015000162
4130701637
25310000051
4014010052
4015000110
4013000212
4014000241
25310001373
4014000249
4130000974
4130000906
25310000231
4011000195
4015000072
4013000033
4011000105
26370001221
4130000967
4014010175

25320008491

Electric system

TR S

1242 GB16674-M10*25EpZn-8.8
48 GB97.1-10EpZn-300HV
1THRFF X

A [ 7E A

1247 GB70.1-M5*40EpZn-8.8
4B GB97.1-5EpZn-300HV
12£+GB889.1-M5EpZn-8

147 GB70.1-M5*10EpZn-8.8
147 GB70.1-M5*25EpZn-8.8
REAT

AE BN (K&

Wl WA [ TE A

1242 GB5783-M8*35EpZn-8.8
4B GB97.1-8EpZn-300HV
12-f+GB6170-M8EpZn-8

14 GB5783-M8*20EpZn-8.8
Xk

B AR HWZ16-48V-24V-420W
1247 GB70.1-M5*12EpZn-8.8

AR R

2

Description

Electric assembly

Bolt gb16674-m10*25epzn-8.8
Washer gh97.1-10epzn-300hv
Limit switch

Plate

Screw

Washer gh97.1-5epzn-300hv
Nut gh889.1-m5epzn-8

Screw gb70.1-m5*10epzn-8.8
Cable

Screw gb70.1-m5*25epzn-8.8
Lamp

Single-tone basin type horn (bass)
Plate

Bolt gb5783-m8*35epzn-8.8
Washer gh97.1-8epzn-300hv
Nut gb6170-m8epzn-8

Bolt gh5783-m8*20epzn-8.8
Clamp

Dc to dc

Screw

Plat

155

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



HA RS

156

Electric system

®EHS Electric assembly

M3000-2531000139.S

M3000-2531000139.S



23 4014000278 1247 GB70.1-M6*25EpZn-8.8 Screw gb70.1-m6*25epzn-8.8 Y 3

25 25310001384 i 2H 2 Cable

<
-

i
M
)

N~

B

157

=2}
o
a
&
3.
&
©»
<
4
[¢]
=
r
]
2
]



HA RS

Electric system

158

JEALHS, Chassis electric system

M3100-2532001395.81a

M3100-2532001395.51a



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

HARS

EHRT
Part No.

4130000939
25320001131
25320001091
25320002791

4011011035

4015010283

4013010305

4120002251

4014010353
25320013811
25320004391
25320004401
25320004411
25320004471

4013010383

4011010711

4015010280

4011010975

4013010291
25320010951

4015010284

4130001264

Electric system

HitL16G-AC

M PR 2R

HLUM 2R

AR

247 GB70.1-M5*35f1Znyc-8.8-480
[ GB97.1-5f1Znyc-480

4% £}GB889.1-M5f1Znyc-8-480
KEPEPG-062(600)

¥247 GB70.1-M5*45f1Znyc-8.8
HVRR A1

PUES 1T

LRI RRAR

LR RN

% A i8R:QC339-M8f1Znyc-8-480
%44 GB5783-M8*20flZnyc-8.8-480
#48/GB97.1-8f1Znyc-480

1% GB5783-M8*60flZnyc-8.8-480
12£+GB6170-M8flZnyc-8-480
PRI

#[¥/GB97.1-6f1Znyc-480

L LEary

2

Description

Battery

Wire

Wire

Plate

Nut gb70.1-m5*35flznyc-8.8-480
Washergb97.1-5flznyc-480

Nut gb889.1-m5flznyc-8-480

Sleeve

Screw e ? 0é ? ? gb70.1-m5*45flznyc-8.8

Wire

Plate

Plate

Plate

Wire

Nut qc339-m8flznyc-8-480
Boltgb5783-m8*20flznyc-8.8-480
Washergb97.1-10flznyc-480
Scrwe gb5783-m8*60flznyc-8.8-480
Nutgb6170-m8flznyc-8-480
Cover

Washer

Steering potentiometer

159

REE
Spare parts Y/N

Y

Y

e
Qty
8

25

11

11

26

26

Remarks



HA RS

Electric system

160

JEALHS, Chassis electric system

M3100-2532001395.81a

M3100-2532001395.51a



Fe
Key

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

44

HARS

EHRT
Part No.

25320010961
25320010971
4013010300
4014010122
4015010339
25320014141
4011010976
4013010289
25320014171
4130701992
4014010134
4013010360
25320012751
4015010290
4130702090
4011010908
4013010297
4130702137
4014010132
25320004462
25320002711

25320013821

Electric system

HL AT [ E AR

PR IRH R

1% FkGB889.1-M6flZnyc-8-480
1247 GB70.1-M5*20f1Znyc-8.8-480
48 GB97.1-10f1Znyc-300HV-480
E EHNR A

1% #4:GB5783-M10*50flZnyc-8.8-480
12++GB6170-M10f1Znyc-8-480

I8 HLZR TR

i E F bR 2k 501

1747 GB818-M4*12f1Znyc-4.8-480
12+ GB889.1-M4flZnyc-8-480
BERyE

4B GB97.1-4f1Znyc-480

RURR . FL YR B T 9 TR880175-0001
14T GB70.1-M8*25f1Znyc-8.8-480
12-F+GB889.1-M8flZnyc-8-480

Fi B GPSC3548-LG-01

1247 GB70.1-M6*20f1Znyc-8.8-480
HL R 2R 2H 12

48VHLIRZE

FJRZEP35%2700

2

Description

Plate

Screw

Nut

Screw gb70.1-m5*20flznyc-8.8-480
Washer

Plate

Screw gb5783-m10*50flznyc-8.8-480
Nutgb6170-m10flznyc-8-480
Charger wire

Plug

Screw gh818-m4*12flznyc-4.8-480
Nut

Plug

Washer gb97.1-4flznyc-480
Dual pole master disconnect switch
Screw gb70.1-m8*25flznyc-8.8-480
Nutgbh889.1-m8flznyc-8-480
Charger

Screw gb70.1-m6*20flznyc-8.8-480
Wire

Wire

Wire

161

REE
Spare parts Y/N

Y

Y

&
Qty
1

14

13

Remarks



HA RS

Electric system

162

JEALHS, Chassis electric system

M3100-2532001395.81a

M3100-2532001395.51a



Fe
Key

45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65

66

HARS

EHRT
Part No.

25320010701
4130001045
4130000722
4011010748
4130001115
4011010744
4130701606
4014010420

25320008381
4014010181
4130701583
4014010119

25320007731

25320007752
4130701734
4130701735
4014010422
4130000956
4015010381
4013010304

25320003561

4011010972

Electric system

12+ GB5783-M10*20f1Znyc-8.8-480
B 3E

1242 GB5783-M6*20f1Znyc-8.8-480
AT A HML

1247 GB70.1-M8*40fZnyc-8.8-480
HLLAR N 45 22 et

14T GB70.1-M6*12flZnyc-8.8-480
Lkl

14T GB70.1-M6*25f1Znyc-8.8-480
PRISAT A B ALE R

PRI . S AR

JIFERI 220298200
F1FFHRK 2 BF2-58V-300A

1247 GB70.1-M4*16flZnyc-8.8-480
{8 £2 20298100 1ZXT

4[5 GB97.1-4f1Znyc-300HV-480
12 RGB6170-MA4flZnyc-8-480
T8

124 GB5783-M8*35fZnyc-8.8-480

2

Description

Plat

Main contactor

Relay
Boltgb5783-m10*20flznyc-8.8-480
Main contactor

Bolt gb5783-m6*20flznyc-8.8-480
Motor

Screw  gb70.1-m8*40flznyc-8.8-480
Plat

Screw gb70.1-m6*25flznyc-8.8-480
Motor controller

Screw gb70.1-m6*25flznyc-8.8-480
Cable

Cable

Fuse

Fuse

Screw gb70.1-m4*16flznyc-8.8-480
Fuse seat

Washer gh97.1-4flznyc-300hv-480
Nut gb6170-m4flznyc-8-480
Washer

Screw gb5783-m8*16flznyc-8.8-480

163

REE
Spare parts Y/N

Y

Y

e
Qty
1

16

16

Remarks



HA RS

Electric system

164

JEALHS, Chassis electric system

M3100-2532001395.81a

M3100-2532001395.51a



iaz2 EHRE B2y REEAF BE £
Key Part No. Description Spare parts Y/N Qty Remarks

67 25320007781 TIRETRHIZR Cable Y 1

69 4130000943 ineZE B AL5BCG52HA100 Motor Y 1

71 25320008451 B+HINLZL Wire Y 1

73 25320008901 B+IEARZL Wire N 1

75 25320008911 B-iEHR Wire

z
-

iiig
iy
M
5

N~

B

165 LGM

1
=
1)
s}
(=g
5
=
a
w
<
&
g
[}



166

HA RS

Electric system

S/ H4A  Platform electrical assembly

M3200-2533000501.S1a

M3200-2533000501.S1a



Fe
Key

10
11
12
13
14
15
16
17
18
19
20

21

HARS

EHRT
Part No.

25330002805
25330002861
4130701637
4014000244
4015000110
4013000212
25330005101
26370001941
4011000630
4015000162
25330000971
4014000348
25210041921
4130701965
4110000081
4015000197
4130702146
4014010082
4014000170
4130702076

25330004981

Electric system

PR REL

PR

1TREFF %

1247 GB70.1-M5*45EpZn-8.8
#4[E GB97.1-5EpZn-300HV
12£+GB889.1-M5EpZn-8
ITREFF RBES G

Bk

12} GB5783-M10*12-8.8
4% GB97.1-10EpZn-300HV
2R AR i PR A #A

1247 GB70.1-M5*50EpZn-8.8
aeel Vi /aNsY5

R HER R

12+ GB5783-M10*20EpZn-8.8
48 GB96.1-10EpZn-300HV
[ FF X HRF-HD3NX-LG
14T GB70.1-M5*20EpZn-8.8
1247 GB70.1-M5*16EpZn-8.8
FRE AL AR TJH-5A-300-2- 3
RAEE TN

2

Description

Cable

Cable

Limit switch

Screw gb70.1-m5*45epzn-8.8
Washer gh97.1-5epzn-300hv
Nut gh889.1-m5epzn-8

Plate

Clamp

Bolt gb5783-m10*12-8.8
Washer gh97.1-10epzn-300hv
Plate

Screw

Liftguard

Control box

Bolt gb5783-m10*20epzn-8.8
Washer gh96.1-10epzn-300hv
Foot switch

Screw gb70.1-m5*20epzn-8.8
Screw gb70.1-m5*16epzn-8.8
Load sensor

Platform wire

167

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



MRS é\\

Electric system 168 LGMG

RATEHEN  Motor

M3100-4130701606



Fe
Key

10
11
12
13
14
15
16
17

18

HARS

EHRT
Part No.

4130701606001
4130701606002
4130701606003
4130701606004
4130701606005
4130701606006
4130701606007
4130701606008
4130701606009
4130701606010
4130701606011
4130701606012
4130701606013
4130701606014
4130701606015
4130701606016
4130701606017

4130701606018

Electric system

4 4t 15 £1.85D.909.050S
0%[&8SD.370.537
16080068

17100180

[E 31060804
0%[58SD.370.488
EAEKAEH-302S
7100643

#[E 060857
FL14:8SD.867.820S
#EHB5SD.772.046

i £]8]55D.772.045

AL AR (55D.421.034
24 Pl 2H {£:8SD.240.063S

£ P8l 41 +85D.325.306S

0% & 8SD.370.489

B YE15118SD.180.033S

i h A 415 ,55D.270.355S

2

Description

Bolt service kit

O-ring

0Oil seal

Bearing

Internal retaining ring
O-ring

Thermal sensor service kit
Bearing

Wavy washer

Vent service kit

Gland seal

Gland seal

Speed sensor service kit
Pulse wheel service kit
Pulse wheel cover service kit
O-ring

Rear end cover service kit

Brake service kit

169

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks






